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Product Name:
Trade Mark:
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Address:

Applicable
Standards:

Test Result:

Test Report Tel

NEX 1 TEST DATA

FCC ID: 2BR3I-FS210PA

Hunan Chuangke Photoelectric Co. LTD

No.9 Factory Building, Electronic Information Manufacturing Base, N0.199, Aviation Road,
Wangcheng District, Changsha city, Hunan Province

Hunan Chuangke Photoelectric Co. LTD

No.9 Factory Building, Electronic Information Manufacturing Base, N0.199, Aviation Road,
Wangcheng District, Changsha city, Hunan Province

Projector

N/A

FS210P-A
0O1-A, O1Pro-A, O1Max-A

Aug. 13, 2025

Aug. 13, 2025 - Sep. 10, 2025
Sep. 10, 2025

Shenzhen DL Testing Technology Co., Ltd.

101-201, Comprehensive Building, Tongzhou Electronics Longgang Factory Area, No.l
Baolong Fifth Road, Baolong Community, Baolong Street, Longgang District, Shenzhen,
China

FCC PART 15 C 15.247
ANSI C63.10-2020
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1. Maximum Conducted Output Power

Condition | Mode Frequency Antenna Conducted Power Duty Factor Total Power Limit Verdict
(MHz) (dBm) (dB) (dBm) (dBm)
NVNT ax20 2412 Antl 15.35 0.14 15.49 30 Pass
NVNT ax20 2437 Antl 15.26 0.14 15.40 30 Pass
NVNT ax20 2462 Antl 14.31 0.14 14.45 30 Pass
NVNT ax40 2422 Antl 14.14 0.27 14.41 30 Pass
NVNT ax40 2437 Antl 14.87 0.28 15.15 30 Pass
NVNT ax40 2452 Antl 14.32 0.79 15.11 30 Pass
NVNT b 2412 Antl 17.49 0.16 17.65 30 Pass
NVNT b 2437 Antl 17.35 0.16 17.51 30 Pass
NVNT b 2462 Antl 16.27 0.17 16.44 30 Pass
NVNT g 2412 Antl 14.27 0.92 15.19 30 Pass
NVNT g 2437 Antl 14.15 0.91 15.06 30 Pass
NVNT g 2462 Antl 12.99 0.92 13.91 30 Pass
NVNT n20 2412 Antl 15.22 0.14 15.36 30 Pass
NVNT n20 2437 Antl 14.98 0.14 15.12 30 Pass
NVNT n20 2462 Antl 14.18 0.14 14.32 30 Pass
NVNT n40 2422 Antl 14.14 0.27 14.41 30 Pass
NVNT n40 2437 Antl 14.75 0.27 15.02 30 Pass
NVNT n40 2452 Antl 14.32 0.42 14.74 30 Pass
Test Report Tel: 400-688-3552 Web:www.dl-cert.com Email: service@dl-cert.com Page 2 of 58
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Power NVNT ax20 2412MHz Antl

[ Keysight Spectrum Analyzer - Channel Pawer

Center Freq: 2.412000000 GHz
—+—  Trig: FreeRun Avg|Hold: 100/100
#IFGain:Low #Atten: 30 dB

AL E
Center Freq 2.412000000 GHz

Ref Offset 7.6 dB
Ref 27.50 dBm

Center 2412 GHz
‘Res BW 300 kHz #VBW 1 MHz

Channel Power Power Spectral Density

15.35 dBm /17.51 MHz -57.08 dBm /Hz

G STATUS

06:58:54 PM Sep 09, 2025
Radio Std: None

Radio Device: BTS

Power NVNT ax20 2437MHz Antl

[ Keysight Spectrum Analyzer - Channel Pawer
RL

Center Freq 2.437000000 GHz Center Freq: 2.437000000 GHz
~+—  Trig: Free Run Avg|Hold: 100/100
#IFGain:Low #Atten: 30 dB

Ref Offset 7.39 dB
Ref 27.39 dBm

Center 2437 GHz
‘Res BW 300 kHz #VBW 1 MHz

Channel Power Power Spectral Density

15.26 dBm /17.38 MHz -57.14 dBm /Hz

07:01:59 PM Sep 09,
Radio Std: None

Radio Device: BTS

Power NVNT ax20 2462MHz Antl

[ Keysight Spectrum Analyzer - Channel Pawer

Center Freq: 2.462000000 GHz
—+—  Trig: FreeRun Avg|Hold: 100/100
#IFGain:Low #Atten: 30 dB

AL E
Center Freq 2.462000000 GHz

Ref Offset .93 dB
Ref 26,93 dBm

Center 2.462 GHz
‘Res BW 300 kHz #VBW 1 MHz

Channel Power Power Spectral Density

14.31 dBm /17.72 MHz -58.18 dBm /Hz

G STATUS

07:02:57 PM Sep 09, 20
Radio Std: None

Radio Device: BTS

Test Report Tel: 400-688-3552 Web:www.dl-cert.com Email: service@dl-cert.com
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Power NVNT ax40 2422MHz Antl

[ Keysight Spectrum Analyzer - Channel Pawer

Center Freq: 2.422000000 GHz
—+—  Trig: FreeRun Avg|Hold: 100/100
#IFGain:Low #Atten: 30 dB

AL E
Center Freq 2.422000000 GHz

Ref Offset 7.46 dB
Ref 27.46 dBm

Center 2422 GHz
#Res BW 1 MHz #VBW 3 MHz

Channel Power Power Spectral Density

14.14 dBm / 36.26 MHz -61.45 dBm /Hz

G STATUS

07:06:32PM Sep 09, 2025
Radio Std: None

Radio Device: BTS

Power NVNT ax40 2437MHz Antl

[ Keysight Spectrum Analyzer - Channel Pawer
RL

Center Freq 2.437000000 GHz Center Freq: 2.437000000 GHz
~+—  Trig: Free Run Avg|Hold: 100/100
#IFGain:Low #Atten: 30 dB

Ref Offset 7.39 dB
Ref 27.39 dBm

ICenter 2437 GHz
#Res BW 1 MHz #VBW 3 MHz

Channel Power Power Spectral Density

14.87 dBm /35.26 MHz -60.61 dBm /Hz

07:07:34 PM Sep 09,
Radio Std: None

Radio Device: BTS

Power NVNT ax40 2452MHz Antl

[ Keysight Spectrum Analyzer - Channel Pawer

Center Freq: 2.452000000 GHz
—+—  Trig: FreeRun Avg|Hold: 100/100
#IFGain:Low #Atten: 30 dB

AL E
Center Freq 2.452000000 GHz

Ref Offset 7 dB
Ref 27.00 dBm

Center 2.452 GHz
#Res BW 1 MHz #VBW 3 MHz

Channel Power Power Spectral Density

14.32 dBm /35.22 MHz -61.15 dBm /Hz

G STATUS

07:11:11 PM Sep 09, 20
Radio Std: None

Radio Device: BTS

Test Report Tel: 400-688-3552 Web:www.dl-cert.com Email:

service@dl-cert.com Page 4 of 58
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Power NVNT b 2412MHz Antl

[ Keysight Spectrum Analyzer - Channel Pawer

ENSE:IN I 05:55:46 PM Sep 09, 2025
Center Freq: 2.412000000 GHz Radio Std: None

s~ Trig: Free Run Avg|Hold: 100/100

#IF Gain:Low #Atten: 30 dB Radio Device: BTS

AL E
Center Freq 2.412000000 GHz

Ref Offset 7.6 dB
Ref 27.50 dBm

Center 2412 GHz
‘Res BW 300 kHz #VBW 1 MHz

Channel Power Power Spectral Density

17.49 dBm /12.57 MHz -53.50 dBm /Hz

G STATUS

Power NVNT b 2437MHz Antl

[ Keysight Spectrum Analyzer - Channel Pawer
RL

C ENSEIN ] 05:57:15 PH Sep 9,
Center Freq 2.437000000 GHz Center Freq: 2.437000000 GHz Radio Std: None

—+ Trig: FreeRun Avg|Hold: 1001100
#IFGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset 7.39 dB
Ref 27.39 dBm

Center 2437 GHz
‘Res BW 300 kHz #VBW 1 MHz

Channel Power Power Spectral Density

17.35 dBm /12.3 MHz -53.55 dBm /Hz

Power NVNT b 2462MHz Antl

[ Keysight Spectrum Analyzer - Channel Pawer

ENSE:IN i 06:01:21 PM Sep 09, 20
Center Freq: 2.462000000 GHz Radio Std: None

s~ Trig: Free Run Avg|Hold: 100/100

#IF Gain:Low #Atten: 30 dB Radio Device: BTS

AL E
Center Freq 2.462000000 GHz

Ref Offset .93 dB
Ref 26,93 dBm

Center 2.462 GHz
‘Res BW 300 kHz #VBW 1 MHz

Channel Power Power Spectral Density

16.27 dBm /13.13 MHz -54.91 dBm /Hz

G STATUS

Test Report Tel: 400-688-3552 Web:www.dl-cert.com Email: service@dl-cert.com
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Power NVNT g 2412MHz Antl

[ Keysight Spectrum Analyzer - Channel Pawer

AL E
Center Freq 2.412000000 GHz

#IFGain:Low

Ref Offset 7.6 dB
Ref 27.50 dBm

Center 2412 GHz
‘Res BW 300 kHz

Channel Power

14.27 dBm / 16.34 MHz

G

06:16:03 PM Sep 09, 2025
Radio Std: None

Center Freq: 2.412000000 GHz
Trig: Free Run Avg|Hold: 1001100

#Atten: 30 dB Radio Device: BTS

#VBW 1 MHz
Power Spectral Density

-57.86 dBm /Hz

STATUS

Power NVNT g 2437MHz Antl

[ Keysight Spectrum Analyzer - Channel Pawer
RL

Center Freq 2.437000000 GHz

#IFGain:Low

Ref Offset 7.39 dB
Ref 27.39 dBm

Center 2437 GHz
‘Res BW 300 kHz

Channel Power

14.15 dBm / 16.25 MHz

06:20:17 PM Sep 09,
Radio Std: None

Center Freq: 2.437000000 GHz
Trig: Free Run Avg|Hold: 1001100
#Atten: 30 dB

—-—
Radio Device: BTS

#VBW 1 MHz
Power Spectral Density

-57.96 dBm /Hz

Power NVNT g 2462MHz Antl

[ Keysight Spectrum Analyzer - Channel Pawer

AL E
Center Freq 2.462000000 GHz

#IFGain:Low

Ref Offset .93 dB
Ref 26,93 dBm

Center 2.462 GHz
‘Res BW 300 kHz

Channel Power

12.99 dBm / 16.46 MHz

G

06:22:27 PM Sep 09, 20
Radio Std: None

Center Freq: 2.462000000 GHz
Trig: Free Run Avg|Hold: 1001100

#Atten: 30 dB Radio Device: BTS

#VBW 1 MHz

Power Spectral Density

-59.18 dBm /Hz

Test Report Tel: 400-688-3552

Web:www.dl-cert.com

Email: service@dl-cert.com Page 6 of 58



mailto:service@dl-cert.com

Power NVNT n20 2412MHz Antl

[ Keysight Spectrum Analyzer - Channel Pawer

Center Freq: 2.412000000 GHz
—+—  Trig: FreeRun Avg|Hold: 100/100
#IFGain:Low #Atten: 30 dB

AL E
Center Freq 2.412000000 GHz

Ref Offset 7.6 dB
Ref 27.50 dBm

Center 2412 GHz
#Res BW 300 kHz #VBW 1 MHz

Channel Power Power Spectral Density

15.22 dBm /17.53 MHz -57.22 dBm /Hz

G STATUS

06:28:07 PM Sep 09, 2025
Radio Std: None

Radio Device: BTS

Power NVNT n20 2437MHz Antl

[ Keysight Spectrum Analyzer - Channel Pawer
RL

Center Freq 2.437000000 GHz Center Freq: 2.437000000 GHz
~+—  Trig: Free Run Avg|Hold: 100/100
#IFGain:Low #Atten: 30 dB

Ref Offset 7.39 dB
Ref 27.39 dBm

Center 2437 GHz
#Res BW 300 kHz #VBW 1 MHz

Channel Power Power Spectral Density

14.98 dBm /17.41 MHz -57.43 dBm /Hz

06:29:59 PM 5ep 09,
Radio Std: None

Radio Device: BTS

Power NVNT n20 2462MHz Antl

[ Keysight Spectrum Analyzer - Channel Pawer

Center Freq: 2.462000000 GHz
—+—  Trig: FreeRun Avg|Hold: 100/100
#IFGain:Low #Atten: 30 dB

AL E
Center Freq 2.462000000 GHz

Ref Offset .93 dB
Ref 26,93 dBm

Center 2.462 GHz
#Res BW 300 kHz #VBW 1 MHz

Channel Power Power Spectral Density

14.18 dBm /17.76 MHz -58.31 dBm /Hz

G STATUS

06:34:57 PM Sep 09, 20
Radio Std: None

Radio Device: BTS

Test Report Tel: 400-688-3552 Web:www.dl-cert.com Email: service@dl-cert.com
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Power NVNT n40 2422MHz Antl

[ Keysight Spectrum Analyzer - Channel Pawer

Center Freq: 2.422000000 GHz
—+—  Trig: FreeRun Avg|Hold: 100/100
#IFGain:Low #Atten: 30 dB

AL E
Center Freq 2.422000000 GHz

Ref Offset 7.46 dB
Ref 27.46 dBm

Center 2422 GHz
#Res BW 1 MHz #VBW 3 MHz

Channel Power Power Spectral Density

14.14 dBm /36.28 MHz -61.46 dBm /Hz

G STATUS

06:47:27 PM Sep 09, 2025
Radio Std: None

Radio Device: BTS

Power NVNT n40 2437MHz Antl

[ Keysight Spectrum Analyzer - Channel Pawer
RL

Center Freq 2.437000000 GHz Center Freq: 2.437000000 GHz
~+—  Trig: Free Run Avg|Hold: 100/100
#IFGain:Low #Atten: 30 dB

Ref Offset 7.39 dB
Ref 27.39 dBm

ICenter 2437 GHz
#Res BW 1 MHz #VBW 3 MHz

Channel Power Power Spectral Density

14.75 dBm /35.29 MHz -60.73 dBm /Hz

06:52:07 PM 5ep 09,
Radio Std: None

Radio Device: BTS

Power NVNT n40 2452MHz Antl

[ Keysight Spectrum Analyzer - Channel Pawer

Center Freq: 2.452000000 GHz
—+—  Trig: FreeRun Avg|Hold: 100/100
#IFGain:Low #Atten: 30 dB

AL E
Center Freq 2.452000000 GHz

Ref Offset 7 dB
Ref 27.00 dBm

Center 2.452 GHz
#Res BW 1 MHz #VBW 3 MHz

Channel Power Power Spectral Density

14.32 dBm /35.32 MHz -61.16 dBm /Hz

G STATUS

06:56:53 PM Sep 09, 20
Radio Std: None

Radio Device: BTS

Test Report Tel: 400-688-3552 Web:www.dl-cert.com Email: service@dl-cert.com
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2. -6dB Bandwidth

Condition Mode Frequency (MHz) Antenna -6 dB Bandwidth (MHz) Limit -6 dB Bandwidth (MHz) Verdict
NVNT ax20 2412 Antl 16.94 0.5 Pass
NVNT ax20 2437 Antl 15.2 0.5 Pass
NVNT ax20 2462 Antl 16.14 0.5 Pass
NVNT ax40 2422 Antl 34.2 0.5 Pass
NVNT ax40 2437 Antl 23.79 0.5 Pass
NVNT ax40 2452 Antl 25.43 0.5 Pass
NVNT b 2412 Antl 7.867 0.5 Pass
NVNT b 2437 Antl 7.937 0.5 Pass
NVNT b 2462 Antl 8.228 0.5 Pass
NVNT g 2412 Antl 15.95 0.5 Pass
NVNT g 2437 Antl 14.11 0.5 Pass
NVNT g 2462 Antl 15.49 0.5 Pass
NVNT n20 2412 Antl 14.35 0.5 Pass
NVNT n20 2437 Antl 14.37 0.5 Pass
NVNT n20 2462 Antl 16.56 0.5 Pass
NVNT n40 2422 Antl 31.22 0.5 Pass
NVNT n40 2437 Antl 25.17 0.5 Pass
NVNT n40 2452 Antl 25.46 0.5 Pass

Test Report Tel: 400-688-3552 Web:www.dl-cert.com Email: service@dl-cert.com Page 9 of 58
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-6dB Bandwidth NVNT ax20 2412MHz Antl

et

10:20:50 AM Sep 10, 2025

[ Keysight Spectrum Analyzer - Occupied BW

AL E
Center Freq 2.412000000 GHz

Trig
#FGain:Low

Ref Offset 7.6 dB
Ref 27.50 dBm

M.mw.tww‘"

Center 2412 GHz
‘Res BW 300 kHz

Occupied Bandwidth
17.629 MHz

-19.774 kHz

Transmit Freq Error
16.94 MHz

x dB Bandwidth

Center Freq: 2.412000000 GHz

#Atten: 30 dB

e M e Ty IR A

Radio Std: None

Avg|Hold: 100/100
Radio Device: BTS

Mkr3 2.42045 GHz,
-0.30607 dBm

Free Run

3

AN

Wil g T

Span 30 MHz|
#VBW 910 kHz Sweep 1.333 ms

Total Power

99.00 %

% of OBW Power
-6.00 dB

x dB

-6dB Bandwidth

NVNT ax20 2437MHz Antl

10:21:06 AMSep 10,

[ Keysight Spectrum Analyzer - Occupied BW
RL

Center Freq 2.437000000 GHz

#IFGain:Low

Ref Offset 7.39 dB
Ref 27.39 dBm

Vs e

mmlﬂ.vﬂw‘ﬁ"""l’

Center 2437 GHz
‘Res BW 300 kHz

Occupied Bandwidth
17.469 MHz

175.42 kHz

Transmit Freq Error
15.20 MHz

x dB Bandwidth

Center Freq: 2.437000000 GHz Radio Std: None
Trig: Free Run Avg|Hold: 1001100

#Atten: 30 dB

Radio Device: BTS

Mkr3 2.44478 GHz
1.3579 dBm

ot
L]

,«anvd»,”ﬁm'ﬁn-p\kw-h‘l-w’h«-,wﬂ.-w

[
*‘\«,w}.,,‘.%. st

Span 30 MHz|
#VBW 910 kHz Sweep 1.333 ms

Total Power 20.6 dBm

99.00 %
-6.00 dB

% of OBW Power
x dB

-6dB Bandwi

dth NVNT ax20 2462MHz Antl

10:22:39 AMSep 10,

[ Keysight Spectrum Analyzer - Occupied BW

H#IFGain:L

Ref Offset .93 dB
Ref 26,93 dBm

n2

[T

Center 2.462 GHz
‘Res BW 300 kHz

Occupied Bandwidth
17.865 MHz

-217.53 kHz
16.14 MHz

Transmit Freq Error
x dB Bandwidth

;,,l AN st i A,

Radio Std: None

Center Freq: 2.462000000 GHz
Trig: Free Run Avg|Hold: 1001100

#Atten: 30 dB

Radio Device: BTS

Mkr3 2.46985 GHz
-2.9935 dBm

ow

'3
i

RNt b gl

N,
MM:WJ‘J“M i

Span 30 MHz|
#VBW 910 kHz Sweep 1.333 ms

Total Power 20.0 dBm

99.00 %

% of OBW Power
-6.00 dB

x dB

Page 10 of 58
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-6dB Bandwidth NVNT ax40 2422MHz Antl

o | o ]
10:22:56 AMSep 10, 2025
Radio Std: None

[ Keysight Spectrum Analyzer - Occupied BW

AL E
Center Freq 2.422000000 GHz
#IFGain:Low

Ref Offset 7.46 dB
Ref 27.46 dBm

Center 2422 GHz
‘Res BW 510 kHz

Occupied Bandwidth
36.330 MHz

396.52 kHz

Transmit Freq Error
34.20 MHz

x dB Bandwidth

Center Freq: 2.422000000 GHz
Avg|Hold: 100/100

Radio Device: BTS

Mkr3 2.4395 GHz
3.2388 dBm

Trig: Free Run
#Atten: 30 dB

hbiimp

Span 60 MHz|
#VBW 1.6 MHz Sweep 1.333 ms

Total Power 20.0 dBm
99.00 %

% of OBW Power
-6.00 dB

x dB

-6dB Bandwidth NVNT ax40 2437MHz Antl

10:23:43 AMSep 10,

[ Keysight Spectrum Analyzer - Occupied BW
RL

Center Freq 2.437000000 GHz

Ref Offset 7.39 dB
Ref 27.39 dBm

f

ICenter 2437 GHz
‘Res BW 510 kHz

Occupied Bandwidth
35.

Transmit Freq Error

x dB Bandwidth

#IFGain:Low

MHz
445,57 kHz
23.79 MHz

Radio Std: None

Center Freq: 2.437000000 GHz
Trig: Free Run Avg|Hold: 1001100
#Atten: 30 dB

Radio Device: BTS

Mkr3 2.449345 GHz
1.4575 dBm

Span 60 MHz|
#VBW 1.6 MHz Sweep 1.333 ms

Total Power 20.5 dBm
99.00 %

% of OBW Power
-6.00 dB

x dB

-6dB Bandwidth NVNT ax40 2452MHz Antl

10:23:58 AM5ep 10,

[ Keysight Spectrum Analyzer - Occupied BW

Ref Offset 7 dB
Ref 27.00 dBm

Center 2452 GHz
‘Res BW 510 kHz

Occupied Bandwidth
35.330 MHz

-423.77 kHz
25.43 MHz

Transmit Freq Error
x dB Bandwidth

#IFGain:Low

Radio Std: None

Center Freq: 2.452000000 GHz
Trig: Free Run Avg|Hold: 1001100
#Atten: 30 dB

Radio Device: BTS

Mkr3 2.464295 GHz
-4.6886 dBm

#VBW 1.6 MHz Sweep 1.333 ms

Total Power 20.1 dBm

99.00 %

% of OBW Power
-6.00 dB

x dB

Test Report Tel: 400-688-3552
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-6dB Bandwidth NVNT b 2412MHz Antl
Rudiul[s:dl XV;:::EUJ =

[ Keysight Spectrum Analyzer - Occupied BW

RL E EnsEIN ~
Center Freq 2.412000000 GHz Center Freq: 2.412000000 GHz
Avg|Hold: 1001100

-+~ Trig: Free Run
#IFGain:Low Radio Device: BTS
Mkr3 2.4158765 GHz

5.5247 dBm

Ref Offset 7.6 dB
Ref 27.50 dBm

e,
WAttty

Span 30 MHz|
Sweep 1.333 ms

Center 2412 GHz
#VBW 910 kHz

Res BW 300 kHz
23.9 dBm

Occupied Bandwidth Total Power
12.507 MHz

-56.743 kHz % of OBW Power 99.00 %

-6.00 dB

Transmit Freq Error
7.867 MHz x dB

x dB Bandwidth

-6dB Bandwidth NVNT b 2437MHz Antl

[ Keysight Spectrum Analyzer - Occupied BV =
RL ENSEIN T 10:11:48 AMSep 10,
Center Freq; 2.437000000 GHz Radio Std: None
Avg|Hold: 1001100
Radio Device: BTS

Center Freq 2.437000000 GHz o1
s~ Trig: FreeRun

#Atten: 30 dB
2.4412155 GHz

#IFGain:Low
Mkr3 2.
4.6020 dBm

Ref Offset 7.39 dB
Ref 27.39 dBm

SO S

o
L "

Sweep 1.333 ms|

Center 2437 GHz
#VBW 910 kHz

Res BW 300 kHz
23.7 dBm

Occupied Bandwidth Total Power
12.293 MHz

247.33 kHz % of OBW Power 99.00 %

-6.00 dB

Transmit Freq Error
7.937 MHz x dB

x dB Bandwidth

10:13:18 AMSep 10,
Radio Std: None

-6dB Bandwidth NVNT b 2462MHz Antl

[ Keysight Spectrum Analyzer - Occupied BW
AL E ENGE I -
Center Freq 2.462000000 GHz Center Freq: 2.462000000 GHz
-+ Trig: FreeRun Avg|Hold: 1001100

#IFGain:Low #Atten: 30 dB Radio Device: BTS
Mkr3 2.465641 GHz
4.6604 dBm

Ref Offset .93 dB
Ref 26,93 dBm

Rl Yot Al

Sweep 1.333 ms|

Center 2.462 GHz
#VBW 910 kHz

Res BW 300 kHz
22.7 dBm

Total Power

Occupied Bandwidth
13.012 MHz
-473.16 kHz
8.228 MHz x dB -6.00 dB

% of OBW Power 99.00 %

Transmit Freq Error
x dB Bandwidth

Email: service@dl-cert.com Page 12 of 58
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-6dB Bandwidth NVNT g 2412MHz Antl

o | o ]
10:13:50 AM Sep 10, 2025
Radio Std: None

[ Keysight Spectrum Analyzer - Occupied BW

AL E
Center Freq 2.412000000 GHz

#IFGain:Low

Center Freq: 2.412000000 GHz
Trig: Free Run Avg|Hold: 1001100
#Atten: 30 dB

Mkr3 2.419955 GHz,

Radio Device: BTS

.86115 dBm

Ref Offset 7.6 dB
Ref 27.50 dBm

\‘.M.Ji'ﬁ»llm:‘lm

Span 30 MHz|
#VBW 910 kHz Sweep 1.333 ms

Res BW 300 kHz
21.2 dBm

Total Power

Occupied Bandwidth
16.440 MHz

-15.778 kHz
15.95 MHz

99.00 %

% of OBW Power
-6.00 dB

Transmit Freq Error
x dB

x dB Bandwidth

-6dB Bandwidth NVNT g 2437MHz Antl

10:14:42 AMSep 10,
Radio Std: None

Center Freq: 2.437000000 GHz
Trig: Free Run Avg|Hold: 1001100
#Atten: 30 dB

[ Keysight Spectrum Analyzer - Occupied BW
RL

Center Freq 2.437000000 GHz
Radio Device: BTS

#IFGain:Low
. Mkr3 2.444195 GHz
Ref 2739 d&m 1.5854 dBm
‘-‘1
_m:w i N‘,,‘.,‘mwwwvmmv-«wm»w.f
'Vr“' l
e

e

iCenter 2,437 GHz Span 30 MHz|
#VBW 910 kHz Sweep 1.333 ms

Res BW 300 kHz
21.0 dBm

Total Power

Occupied Bandwidth
16.373 MHz

135.30 kHz
14.11 MHz

99.00 %

% of OBW Power
-6.00 dB

Transmit Freq Error
x dB

x dB Bandwidth

-6dB Bandwidth NVNT g 2462MHz Antl

10:15:00 AMSep 10,
Radio Std: None

[ Keysight Spectrum Analyzer - Occupied BW

AL C ENGE I :
Center Freq 2.462000000 GHz Center Freq: 2.462000000 GHz
AvglHold: 100/100

Trig: Free Run
#Atten: 30 dB

Radio Device: BTS

Mkr3 2.469575 GHz
-0.68747 dBm

#IFGain:Low

Ref Offset 6.93 dB
Ref 26.93 dBm
1
3
A e b oottt L3

. ",
oo I

Span 30 MHz|
Sweep 1.333 ms

Center 2.462 GHz
#VBW 910 kHz

Res BW 300 kHz
19.9 dBm

Total Power

Occupied Bandwidth
16.594 MHz

-170.95 kHz
15.49 MHz

99.00 %

% of OBW Power
-6.00 dB

Transmit Freq Error
x dB

x dB Bandwidth

Email: service@dl-cert.com Page 13 of 58
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-6dB Bandwidth NVNT n20 2412MHz Antl

[ Keysight Spectrum Analyzer - Occupied BW

AL E
Center Freq 2.412000000 GHz

#IFGain:Low

Ref Offset 7.6 dB
Ref 27.50 dBm

i J;,w.,'mﬂfhu"?

Center 2412 GHz
‘Res BW 300 kHz

Occupied Bandwidth
17.614 MHz
-20.151 kHz
14.35 MHz

Transmit Freq Error
x dB Bandwidth

Center Freq: 2.412000000 GHz
Trig: Free Run
#Atten: 30 dB

i R P L e S "y

#VBW 910 kHz

Total Power

% of OBW Power
x dB

=
10:15:41 AMSep 10,2025
Radio Std: None

Avg|Hold: 100/100

Radio Device: BTS

et mnacn

\"‘*M’MWAV.A.«.

Span 30 MHz|
Sweep 1.333 ms

21.0 dBm

99.00 %
-6.00 dB

-6dB Bandwidth NVNT n20 2437MHz Antl

[ Keysight Spectrum Analyzer - Occupied BW
RL

Center Freq 2.437000000 GHz

—

#IFGain:Low

Ref Offset 7.39 dB
Ref 27.39 dBm

WLN,«'.-.WT‘MW

Center 2437 GHz
‘Res BW 300 kHz

Occupied Bandwidth

17.517 MHz
182.05 kHz
14.37 MHz

Transmit Freq Error
x dB Bandwidth

Trig: Free Run
#Atten: 30 dB

it

#VBW 910 kHz

Total Power

% of OBW Power
x dB

Center Freq: 2.437000000 GHz
Avg|Hold: 100/100

10:16:22 AMSep 10,
Radio Std: None

Radio Device: BTS

Mkr3 2.444365 GHz
1.4717 dBm

i g = TRy,

Span 30 MHz|
Sweep 1.333 ms

20.7 dBm

99.00 %
-6.00 dB

-6dB Bandwidth NVNT n20 2462MHz Antl

[ Keysight Spectrum Analyzer - Occupied BW

#IFGain:Low

Ref Offset .93 dB
Ref 26,93 dBm

I
'™ ,lw‘.,q;m.',.iijw

Center 2.462 GHz
‘Res BW 300 kHz

Occupied Bandwidth
17.898 MHz
-221.07 kHz
16.56 MHz

Transmit Freq Error
x dB Bandwidth

Trig: Free Run
#Atten: 30 dB

—

e ey
W i T ——

#VBW 910 kHz

Total Power

% of OBW Power
x dB

Center Freq: 2.462000000 GHz
Avg|Hold: 100/100

10:18:04 AMSep 10,
Radio Std: None

Radio Device: BTS

Mkr3 2.47006 GHz
-1.5433 dBm

.3

gttt Wimea

M"-i"'v«muy‘lma‘m

Span 30 MHz|
Sweep 1.333 ms

19.9 dBm

99.00 %
-6.00 dB

Test Report Tel: 400-688-3552

Web:www.dl-cert.com

Email: service@dl-cert.com
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-6dB Bandwidth NVNT n40 2422MHz Antl
R;!diul[s:l; ‘V\::::Eurﬂ =

[ Keysight Spectrum Analyzer - Occupied BW
RL R ENSEIN -
Center Freq 2.422000000 GHz Center Freq: 2.422000000 GHz
—»~  Trig: Free Run Avg|Hold: 1001100
#Arten: 30 dB Radio Device: BTS
MKkr3 2.438 GHz

#IFGain:Low
3.9074 dBm

Ref Offset 7.46 dB
Ref 27.46 dBm

Wit Wby,

iCenter 2,422 GHz Span 60 MHz|
#VBW 1.6 MHz Sweep 1.333 ms

Res BW 510 kHz
20.0 dBm

Occupied Bandwidth Total Power
36.382 MHz

391.16 kHz % of OBW Power 99.00 %

-6.00 dB

Transmit Freq Error
31.22 MHz x dB

x dB Bandwidth

-6dB Bandwidth NVNT n40 2437MHz Antl
-

C

Center Freq 2.437000000 GHz o1
s~ Trig: FreeRun

#IFGain:Low #Atten: 30 dB
Mkr3 2.450015 GHz

1.7654 dBm

enter Freq: 2.437000000 GHz

[ Keysight Specinum Analyzer - Occupied W
AL

Avg|Hold: 100/100

Radio Device: BTS

Ref Offset 7.39 dB
Ref 27.39 dBm

Span 60 MHz|
Sweep 1.333 ms

ICenter 2437 GHz
#VBW 1.6 MHz

Res BW 510 kHz
20.4 dBm

Occupied Bandwidth Total Power
35.252 MHz

426.82 kHz % of OBW Power 99.00 %

-6.00 dB

Transmit Freq Error
25.17 MHz x dB

x dB Bandwidth

10:20:01 AMSep 10,
Radio Std: None

-6dB Bandwidth NVNT n40 2452MHz Antl

[ Keyight Spectrum Analyzer - Occupied BW
Center Freq: 2.452000000 GHz
Trig: Free Run Avg|Hold: 100/100
#IFGain:Low #Atten: 30 dB Radio Device: BTS
D7
Ref Offset 7 dB Mkr3 2. 4?4_..‘ [e] o}
Ref 27,00 dBm -4.3764 dBm

Sweep 1.333 ms|

Center 2452 GHz
#VBW 1.6 MHz

Res BW 510 kHz
20.1 dBm

Total Power

Occupied Bandwidth
35.322 MHz
-457.53 kHz
25.46 MHz x dB -6.00 dB

% of OBW Power 99.00 %

Transmit Freq Error
x dB Bandwidth

Email: service@dl-cert.com Page 15 of 58
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3. Occupied Channel Bandwidth

Condition Mode Frequency (MHz) Antenna 99% OBW (MHz)
NVNT ax20 2412 Antl 17.51207409
NVNT ax20 2437 Antl 17.38375329
NVNT ax20 2462 Antl 17.72190346
NVNT ax40 2422 Antl 36.25825235
NVNT ax40 2437 Antl 35.2584466
NVNT ax40 2452 Antl 35.21897084
NVNT b 2412 Antl 12.57020722
NVNT b 2437 Antl 12.30102186
NVNT b 2462 Antl 13.13362851
NVNT g 2412 Antl 16.34478424
NVNT g 2437 Antl 16.24995103
NVNT g 2462 Antl 16.45771827
NVNT n20 2412 Antl 17.52558585
NVNT n20 2437 Antl 17.412651
NVNT n20 2462 Antl 17.76195372
NVNT n40 2422 Antl 36.28458811
NVNT n40 2437 Antl 35.287389
NVNT n40 2452 Antl 35.31550492

Test Report

Tel: 400-688-3552

Web:www.dl-cert.com

Email: service@dl-cert.com Page 16 of 58
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OBW NVNT ax20 2412MHz Antl

[ Keysight Spectrum Analyzer - Occupied BV
RL E ENSEIN T
Center Freq 2.412000000 GHz Center Freq: 2.412000000 GHz
—+—  Trig: Free Run Avg|Hold: 1001100

#Atten: 30 dB

#IFGain:Low

Ref Offset 7.6 dB
Ref 27.50 dBm

bt oAb, e

X
S g

Center 2412 GHz

Res BW 200 kHz #VBW 620 kHz

Occupied Bandwidth Total Power

17.512 MHz
-14.129 kHz
20.05 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

TATUS

Radio Std: None

Radio Device: BTS

06:58:40 PM 56 09,

v
Yo g
'ﬂ\ﬁﬁ-\’n'r'\i.d!n“ﬂ,'\fh.

Span 30 MHz|
Sweep 1.333 ms

OBW NVNT ax20 2437MHz Antl

[ Keysight Spectrum Analyzer - Occupied BW
RL

Center Freq 2.437000000 GHz

Center Freq: 2.437000000 GHz
Trig: Free Run Avg|Hold: 1001100
#Atten: 30 dB

#IFGain:Low

Ref Offset 7.39 dB
Ref 27.39 dBm

P s, A ey A LA
b bt -.H.-""’ b aak s e P

. P
Ll g

Center 2437 GHz

Res BW 200 kHz #VBW 620 kHz

Occupied Bandwidth Total Power

17.384 MHz
147.23 kHz
22.27 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

Radio Std: None

Radio Device: BTS

07:01:45 PM Sep 09,

Span 30 MHz|
Sweep 1.333 ms

OBW NVNT ax20 2462MHz Antl

[ Keysight Spectrum Analyzer - Occupied BW

Center Freq: 2.462000000 GHz
Trig: Free Run Avg|Hold: 1001100
#Atten: 30 dB

#IFGain:Low

Ref Offset .93 dB
Ref 26,93 dBm

b

Center 2.462 GHz

Res BW 200 kHz #VBW 620 kHz

Total Power 20.1 dBm

Occupied Bandwidth
17.722 MHz
-175.17 kHz
23.32 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

TATUS

07:02:43PM Sep 09,
Radio Std: None

Radio Device: BTS

i

Span 30 MHz|
Sweep 1.333 ms

Test Report Tel: 400-688-3552 Web:www.dl-cert.com Email

: service@dl-cert.com
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OBW NVNT ax40 2422MHz Antl

[ Keysight Spectrum Analyzer - Occupied BV =

ENSE I T 07:06:18 PM 5e0 09,
Center Freq; 2.422000000 GHz Radio Std: None

—»~  Trig: Free Run Avg|Hold: 1001100

HEGain:Low #Atten: 30 dB Radio Device: BTS

AL E
Center Freq 2.422000000 GHz

Ref Offset 7.46 dB
Ref 27.46 dBm

N v A i

MMW»MWM

iCenter 2,422 GHz ] Span 60 MHz|
‘Res BW 430 kHz #VBW 1.3 MHz Sweep 1.333 ms

Occupied Bandwidth Total Power 20.1 dBm
36.258 MHz

Transmit Freq Error 366.93 kHz % of OBW Power 99.00 %

x dB Bandwidth 46.64 MHz x dB -26.00 dB

OBW NVNT ax40 2437MHz Antl

[ Keysight Spectrum Analyzer - Occupied BW =]
S = ENSE:IN i 07:07:19 PM Sep 09, 2025
Center Freq 2.437000000 GHz Center Freq: 2437000000 GHe Radio Std: None
—»—  Trig: FreeRun Avg|Hold: 1001100
HIFGain:Low #Asten: 30 dB Radio Device: BTS

Ref Offset 7.39 dB
Ref 27.39 dBm

o T Ao T
[ W_,,_uw ,‘f

\,

A

iCenter 2,437 GHz Span 60 MHz|
‘Res BW 430 kHz #VBW 1.3 MHz Sweep 1.333 ms

Occupied Bandwidth Total Power 20.7 dBm
35.258 MHz

Transmit Freq Error 402.15 kHz % of OBW Power 99.00 %

x dB Bandwidth 39.35 MHz x dB -26.00 dB

OBW NVNT ax40 2452MHz Antl

[ Keysight Spectrum Analyzer - Occupied BW =]
AL E ENSE IV T 07:10:55 PM 56p09,
Center Freq 2.452000000 GHz Center Freq: 2452000000 GHz Radio Std: None
-+~ Trig: Free Run Avg|Hold: 1001100
HIFGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset 7 dB
Ref 27.00 dBm

iCenter 2,452 GHz ] Span 60 MHz|
‘Res BW 430 kHz #VBW 1.3 MHz Sweep 1.333 ms

Occupied Bandwidth Total Power 20.3 dBm
35.219 MHz

Transmit Freq Error -428.36 kHz % of OBW Power 99.00 %

x dB Bandwidth 39.40 MHz x dB -26.00 dB

Test Report Tel: 400-688-3552 Web:www.dl-cert.com Email: service@dl-cert.com Page 18 of 58
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OBW NVNT b 2412MHz

Antl

[ Keysight Spectrum Analyzer - Occupied BW

AL E
Center Freq 2.412000000 GHz

Trig: Free Run
#Atten: 30 dB

—-—
#IFGain:Low

Ref Offset 7.6 dB
Ref 27.50 dBm

gy whiitm

Center 2412 GHz

Res BW 200 kHz #VBW 620 kHz

Occupied Bandwidth Total Power

12.570 MHz
-118.58 kHz
16.15 MHz

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

Center Freq: 2.412000000 GH:
Avg|Hold: 100/100

05:55:36 PM 5ep 09,
Radio Std: None

Radio Device: BTS

e i

Span 30 MHz|
Sweep 1.333 ms

24.2 dBm

99.00 %
-26.00 dB

TATUS

OBW NVNT b 2437MHz Ant1

[ Keysight Spectrum Analyzer - Occupied BW
RL

Center Freq 2.437000000 GHz

Trig: Free Run
#IFGain:Low #Atten: 30 dB
Ref Offset 7.39 dB
Ref 27.39 dBm

Center 2437 GHz

Res BW 200 kHz #VBW 620 kHz

Occupied Bandwidth Total Power

12.301 MHz
266.01 kHz
15.93 MHz

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

Center Freq: 2.437000000 GHz

05:57:05 PM 5ep 09,
Radio Std: None

Avg|Hold: 100/100
Radio Device: BTS

Sweep 1.333 ms|

24.2 dBm

99.00 %
-26.00 dB

OBW NVNT b 2462MHz Ant1

[ Keysight Spectrum Analyzer - Occupied BW

AL E
Center Freq 2.462000000 GHz

Trig: Free Run
#Atten: 30 dB

—-—
#IFGain:Low

Ref Offset .93 dB
Ref 26,93 dBm

e
| e
a
P

I L -

Center 2.462 GHz

Res BW 200 kHz #VBW 620 kHz

Occupied Bandwidth Total Power

13.134 MHz
-492.15 kHz
16.57 MHz

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

Center Freq: 2.462000000 G

At ki TP
ot Rkt aan Sy

06:01:09 PM 5ep 09,
Radio Std: None

Hz
Avg|Hold: 100/100
Radio Device: BTS

iy,
b,
o

Span 30 MHz|
Sweep 1.333 ms

23.1 dBm

99.00 %
-26.00 dB

TATUS

Test Report Tel: 400-688-3552 Web:www.dl-cert.com

Email

: service@dl-cert.com Page 19 of 58
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Test Report

OBW NVNT g 2412MHz

Antl

[ Keysight Spectrum Analyzer - Occupied BW

AL E
Center Freq 2.412000000 GHz

s~ Trig: FreeRun
#IFGain:Low #Atten: 30 dB
Ref Offset 7.6 dB
Ref 27.50 dBm

[ prgtibtand

Center 2412 GHz

Res BW 200 kHz #VBW 620 kHz

Occupied Bandwidth Total Power

16.345 MHz
-322 Hz % of OBW Power
19.32 MHz x dB

Transmit Freq Error
x dB Bandwidth

Center Freq: 2.412000000 GHz

06:15:52 PM 5ep 09,
Radio Std: None

Avg|Hold: 100/100
Radio Device: BTS

Span 30 MHz|
Sweep 1.333 ms

21.4 dBm

99.00 %
-26.00 dB

TATUS

OBW NVNT g 2437MHz Antl

[ Keysight Spectrum Analyzer - Occupied BW
RL

Center Freq 2.437000000 GHz

Trig: Free Run

#IFGain:Low #Atten: 30 dB

Ref Offset 7.39 dB
Ref 27.39 dBm

‘w_‘.,,.@u“n:va/‘-'M‘.,.u-‘A‘&-.’wl_l"Mh

I
PR
Peigpinlripiiv

Center 2437 GHz

Res BW 200 kHz #VBW 620 kHz

Occupied Bandwidth Total Power

16.250 MHz
98.156 kHz % of OBW Power
19.07 MHz x dB

Transmit Freq Error
x dB Bandwidth

Center Freq: 2.437000000 GHz

06:20:05 PM 5ep 09,
Radio Std: None

Avg|Hold: 100/100
Radio Device: BTS

e .

"
M"'\f "
At

Span 30 MHz|
Sweep 1.333 ms

99.00 %
-26.00 dB

OBW NVNT g 2462MHz Antl

[ Keysight Spectrum Analyzer - Occupied BW

s~ Trig: FreeRun
#IFGain:Low #Atten: 30 dB
Ref Offset 6.93 dB
Ref 26,93 dBm

Center 2.462 GHz
‘Res BW 200 kHz

Occupied Bandwidth Total Power

16.458 MHz
-134.22 kHz % of OBW Power
19.31 MHz x dB

Transmit Freq Error
x dB Bandwidth

Center Freq: 2.462000000 G

PN Wl i

#VBW 620 kHz

i 06:22:15 PM Sep 09,
Hz Radio Std: None
Avg|Hold: 100/100

Radio Device: BTS

i o e

oy

eyt

Span 30 MHz|
Sweep 1.333 ms

20.1 dBm

99.00 %
-26.00 dB

TATUS

Tel: 400-688-3552

Web:www.dl-cert.com

Email: service@dl-cert.com Page 20 of 58
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OBW NVNT n20 2412MHz Antl

ENSE:IN i 06:27:55 PM 5ep 09,
Center Freq: 2.412000000 GHz Radio Std: None
s~ Trig: Free Run Avg|Hold: 100/100
#IF Gain:Low #Atten: 30 dB Radio Device: BTS

[ Keysight Spectrum Analyzer - Occupied BW

AL E
Center Freq 2.412000000 GHz

Ref Offset 7.6 dB
Ref 27.50 dBm

Pt st

y A»-,_».-ﬁl\v\'."nrlrv\-'r-‘\-"'\‘-‘\-'\,,.‘-f-‘*""vM'-a\d\gn.

Ll
It W | el ey,

iCenter 2,412 GHz ] Span 30 MHz|
‘Res BW 200 kHz #VBW 620 kHz Sweep 1.333 ms

Occupied Bandwidth Total Power

17.526 MHz
Transmit Freq Error -13.248 kHz % of OBW Power 99.00 %
x dB Bandwidth 20.25 MHz x dB -26.00 dB

TATUS

OBW NVNT n20 2437MHz Antl

[ Keysight Spectrum Analyzer - Occupied BW
RL

- ENSE-IN T 06:29:47 PM Sep 09,
Center Freq 2.437000000 GHz Center Freq: 2.437000000 GHz Radio Std: None

-+~ Trig: Free Run Avg|Hold: 1001100
HFGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset 7.39 dB
Ref 27.39 dBm

oo | I e
w\,...w‘u»»-“-.\mw«-m.d e v

e ;ﬂnlm.-‘»‘u‘m"f

iCenter 2,437 GHz ] Span 30 MHz|
‘Res BW 200 kHz #VBW 620 kHz Sweep 1.333 ms

Occupied Bandwidth Total Power

17.413 MHz
Transmit Freq Error 149.49 kHz % of OBW Power 99.00 %
x dB Bandwidth 20.60 MHz x dB -26.00 dB

OBW NVNT n20 2462MHz Antl

L = ENSEIN h 06:34:45 PM Sep 09,
Center Freq 2.462000000 GHz Center Freq: 2.462000000 GHz Radio Std: None
-+~ Trig: Free Run Avg|Hold: 100/100
HIFGain:Low #Atten: 30 dB Radio Device: BTS

[ Keysight Spectrum Analyzer - Occupied BW

Ref Offset .93 dB
Ref 26,93 dBm

""‘"'""“"’-""‘V-\"'“'-"v«*“'\"n«.\' e o Bt v
5 e et

iy i
P et

iCenter 2,462 GHz ] Span 30 MHz|
‘Res BW 200 kHz #VBW 620 kHz Sweep 1.333 ms

Occupied Bandwidth Total Power 19.8 dBm
17.762 MHz

Transmit Freq Error -186.23 kHz % of OBW Power 99.00 %

x dB Bandwidth 22.66 MHz x dB -26.00 dB

TATUS

Page 21 of 58
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OBW NVNT n40 2422MHz Antl

[ Keysight Spectrum Analyzer - Occupied BW

AL E
Center Freq 2.422000000 GHz

#IFGain:Low

Ref Offset 7.46 dB
Ref 27.46 dBm

R

Center 2422 GHz
‘Res BW 430 kHz

Occupied Bandwidth

36.285 MHz
392.07 kHz
47.38 MHz

Transmit Freq Error
x dB Bandwidth

Center Freq: 2.422000000 GHz

Trig: Free Run
#Atten: 30 dB

Avg|Hold: 100/100

#VBW 1.3 MHz

Total Power 20.1 dBm

% of OBW Power
x dB

99.00 %
-26.00 dB

06:47:14 PM 5ep 09,
Radio Std: None

Radio Device: BTS

Span 60 MHz|
Sweep 1.333 ms

OBW NVNT n40 2437MHz Antl

[ Keysight Spectrum Analyzer - Occupied BW
RL

Center Freq 2.437000000 GHz

#IFGain:Low

Ref Offset 7.39 dB
Ref 27.39 dBm

s g

o
WMMMW’:W‘

Center 2437 GHz
‘Res BW 430 kHz

Occupied Bandwidth

35.287 MHz
385.61 kHz
40.48 MHz

Transmit Freq Error
x dB Bandwidth

Center Freq: 2.437000000 GHz

Trig: Free Run Avg|Hold: 1001100

#Atten: 30 dB

w...rhw-n‘”w\ if‘*’“ﬂmwm*nw

#VBW 1.3 MHz

Total Power 20.7 dBm

% of OBW Power
x dB

99.00 %
-26.00 dB

06:51:53 PM Sep 09, 2025
Radio Std: None

Radio Device: BTS

Span 60 MHz|
Sweep 1.333 ms

OBW NVNT n40 2452MHz Antl

[ Keysight Spectrum Analyzer - Occupied BW

#IFGain:Low

Ref Offset 7 dB
Ref 27.00 dBm

Center 2.452 GHz
‘Res BW 430 kHz

Occupied Bandwidth
35.316 MHz
-414.46 kHz
39.83 MHz

Transmit Freq Error
x dB Bandwidth

Center Freq: 2.452000000 GHz

Trig: Free Run
#Atten: 30 dB

Avg|Hold: 100/100

#VBW 1.3 MHz

Total Power

% of OBW Power
x dB

99.00 %
-26.00 dB

06:56:40 PM Sep 09,
Radio Std: None

Radio Device: BTS

M“w&.@‘n‘dﬂw

Span 60 MHz|
Sweep 1.333 ms

Test Report Tel: 400-688-3552

Web:www.dl-cert.com

Email: service@dl-cert.com
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4. Maximum Power Spectral Density Level

Condition | Mode | Frequency (MHz) | Antenna | Max PSD (dBm) | Duty Factor (dB) | Total PSD (dBm) | Limit (dBm) | Verdict
NVNT ax20 2412 Antl -18.67 0.14 -18.53 8 Pass
NVNT ax20 2437 Antl -18.47 0.14 -18.33 8 Pass
NVNT ax20 2462 Antl -19.94 0.14 -19.80 8 Pass
NVNT ax40 2422 Antl -20.04 0.27 -19.77 8 Pass
NVNT ax40 2437 Antl -20.39 0.28 -20.11 8 Pass
NVNT ax40 2452 Antl -21.82 0.79 -21.03 8 Pass
NVNT b 2412 Antl -14.00 0.16 -13.84 8 Pass
NVNT b 2437 Antl -13.55 0.16 -13.39 8 Pass
NVNT b 2462 Antl -15.39 0.17 -15.22 8 Pass
NVNT g 2412 Antl -16.24 0.92 -15.32 8 Pass
NVNT g 2437 Antl -16.03 0.91 -15.12 8 Pass
NVNT g 2462 Antl -17.75 0.92 -16.83 8 Pass
NVNT n20 2412 Antl -18.53 0.14 -18.39 8 Pass
NVNT n20 2437 Antl -18.09 0.14 -17.95 8 Pass
NVNT n20 2462 Antl -20.15 0.14 -20.01 8 Pass
NVNT n40 2422 Antl -20.00 0.27 -19.73 8 Pass
NVNT n40 2437 Antl -20.55 0.27 -20.28 8 Pass
NVNT n40 2452 Antl -21.83 0.42 -21.41 8 Pass

Test Report

Tel: 400-688-3552

Web:www.dl-cert.com

Email: service@dl-cert.com
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Test Report

PSD NVNT ax20 2412MHz Antl

[ Keysight Spectrum Analyzer - Swept SA

AL E
Center Freq 2.412000000 GHz

Ref Offset 7.5 dB
Ref 20.00 dBm

i A M‘*MW\'

Center 2.41200 GHz
#Res BW 3.0 kHz

PNO: Fast ~—  1rig: FreeRun
IFGain:Low #Atten: 30 dB

4
i LT
W

)

#VBW 10 kHz*

Avg Type: RMS

AvglHold: 100/100

Mkr1 2.416 981 5 GHz
-18.672 dBm

1

h

"WWNMf.ﬁ Wi

Span 30.00 MHz,
Sweep 4.084 s (20001 pts

PSD NVNT ax20 2437MHz Antl

[ Keysight Spectrum Analyzer - Swept SA
RL

Center Freq 2.437000000 GHz

Ref Offset 7.39 dB

Ref 20.00 dBm

’1
f ‘,v.An‘,uIIM'l,'A'A.,‘\‘H,fs'mW,'\,'MVU‘wU'f\Aﬁv'*\%{’\ﬁ|-“y‘-.”.-“MNV‘MJN'ﬁ N-h“ﬁ\,."\ﬁhﬂ‘
|

aﬂw.w-.ﬂ.-w:\.w'w"’ﬁ

Center 2.43700 GHz
#Res BW 3.0 kHz

PNO: Fast ~—  1rig: FreeRun
IFGain:Low #Atten: 30 dB

#VBW 10 kHz*

Avg Type: RMS

AvglHold: 100/100

Mkr1 2.434 772 5 GHz
-18.472 dBm

f
N
'\

M‘Vw'v-,nw.mm

Span 30.00 MHz,
Sweep 4.084 s (20001 pts

PSD NVNT ax20 2462MHz Antl

[ Keysight Spectrum Analyzer - Swept SA

AL E
Center Freq 2.462000000 GHz

Ref Offset 6.93 dB

Ref 20.00 dBm

A

]

i vﬁ'ﬂl""mww

Center 2.46200 GHz
#Res BW 3.0 kHz

L]
F.‘N\va.-\'A_W-.W‘M‘WW‘WW W Jﬂf\'"v‘»".-w\
'

PNO: Fast ~—  1rig: FreeRun
IFGain:Low #Atten: 30 dB

1

#VBW 10 kHz*

l'\lﬁﬁ

MR A
\

Avg Type: RMS

AvglHold: 100/100

Mkr1 2.459 825 0 GHz
-19.944 dBm

Span 30.00 MHz,
Sweep 4.084 s (20001 pts

Tel: 400-688-3552

Web:www.dl-cert.com

Email: service@dl-cert.com

Page 24 of 58


mailto:service@dl-cert.com

PSD NVNT ax40 2422MHz Antl

[ Keysight Spectrum Analyzer - Swept SA

RL E EnsEIN ~

Center Freq 2.422000000 GHz ) Avp Type: RMS
PNO: Fast ~— 17ig: FreeRun Avg|Hold: 1001100
IFGain:Low #Atten: 30 dB

Mkr1 2.418 607 GHz
Ref Offset 7.46 dB
Reef ZDE.!UD dBm -20.038 dBm

’1

i M\M l\""(“w

'f'VMW !\'I\WFI"

WWﬁ.,,u.m'.\'.v.v:J i ‘\’.wmh\w-v.v.'m'&.v»'A-n'm. iy
il I. ‘

i
A

\

\‘""l\’"’\'1"‘"4'!\'“'|V|'hﬂ‘ﬂ'

Center 2.42200 GHz Span 60.00 MHz
#VBW 10 kHz* Sweep 8.168 s (20001 pts

G STATUS

PSD NVNT ax40 2437MHz Antl

[ Keysight Spectrum Analyzer - Swept SA
RL

Center Freq 2.437000000 GHz ] ) ) Avp Type: RMS
PNO: Fast ~— 17ig: FreeRun AvglHold: 100/100

IFGain:Low #Atten: 30 dB

Mkr1 2.433 607 GHz
=20

Ref Offset 7.39 dB
0 387 dBm

Ref 20.00 dBm

‘ 1
. Iv'v'h‘ﬁl’*““"""'"*ﬂlfﬁhwnmv.' .'t.w'.vl%‘ﬂ
i

P
| NJ | \
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5. Band Edge

Condition Mode Frequency (MHz) Antenna Max Value (dBm) Limit (dBm) Verdict
NVNT ax20 2412 Antl -33.26 -30 Pass
NVNT ax20 2462 Antl -52.56 -30 Pass
NVNT ax40 2422 Antl -35.51 -30 Pass
NVNT ax40 2452 Antl -46.78 -30 Pass
NVNT b 2412 Antl -47.08 -30 Pass
NVNT b 2462 Antl -55.5 -30 Pass
NVNT g 2412 Antl -39.03 -30 Pass
NVNT g 2462 Antl -40.1 -30 Pass
NVNT n20 2412 Antl -32.7 -30 Pass
NVNT n20 2462 Antl -42.48 -30 Pass
NVNT n40 2422 Antl -34.52 -30 Pass
NVNT n40 2452 Antl -38.68 -30 Pass
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